We Offer Construction Machinery Spare Parts Worldwide. Online Payment isn't working now, pls contact per Whatsapp or Email, thanks
001 A 发动机系统DIESEL ENGINE SYSTEM- SDLG Wheel Loader LG918 Parts Catalog
01.13.2023 | Full Range Spare Parts | SDLG Whee Loader LG918 Parts Catalog

001 A 发动机系统DIESEL ENGINE SYSTEM- SDLG Wheel Loader LG918 Parts Catalog

 

1 4110000108 发动机总成 YC4108G DISEL ENGINE ASS'Y YC4108G 1 部件
2 2901000652 熄火操纵机构 PARKING CONTROL SYSTEM 1 部件
3 4120000119 较管 JB8406-B16*2300 PIPE JB8406-B16*2300 2
4 2901000653 油门操纵机构 GOVERNOR CONTROL SYSTEM 1 部件
5 2901000111 接头 CONNECTOR 1 35
6 2901001031 接头 CONNECTOR 1 35
7 2901000658 油压表管 PRESS HOSE 1 部件
8 2901000659 双头螺栓 DOUBLE BOLT 9 45
9 4013000011 螺母 GB6170-M12EpZn-8 NUT GB6170-M12EpZn-8 9
10 4015000168 垫圈 GB97.1-12EpZn-300HV WASHER GB97.1-12EpZn-300HV 9
11 4013000129 螺母 GB889.2-M16*1.5EpZn-8 NUT GB6170-M16EpZn-8 4
12 4011000656 螺栓 GB5785-M16*1.5*110EpZn-8.8 BOLT GB5782-M16*100EpZn-8.8 4
13 4015000181 垫圈 GB97.1-16EpZn-300HV WASHER GB97.1-16EpZn-300HV 4
14 4015000098 垫圈 GB93-16-65Mn WASHER GB93-16-65Mn 4
15 2901000660 垫圈 WASHER 4 Q235A
16 2901001205 减震垫 RUBBER SPACER 4 部件
17 2901001200 减震垫 RUBBER SPACER 4 部件
18 2901000662 接头螺钉 SCREW 2 Q235A
19 2901000663 垫圈 WASHER 4 T2
20 2903000652 散热器上水管 PIPE UP OF RADIATOR 1 三元乙丙橡胶
21 4017000018 喉箍 JB8870-D70 CLAMP JB8870-D70 4
22 4120000510 散热器总成 LY-916A6 RADIATOR ASS'Y LY-916A6 1 部件
23 4011000320 螺栓 GB16674-M12*40EpZn-8.8 BOLT GB16674-M12*40EpZn-8.8 4
24 2903000654 散热器下水管 PIPE UNDER OF RADIATOR 1
25 2903000653 管夹 CLAMP 1
26 4011000461 螺栓 GB16674-M8*16EpZn-8.8 BOLT GB16674-M8*16EpZn-8.8 1

 

002 油门操纵机构 GOVERNOR CONTROL SYSTEM- SDLG Wheel Loader LG918 Parts Catalog

 

KEY PART NO. DESCRIPTION QTY REMARKS
1 4120000096 油门踏板 ZY75-00 ACCELERATOR PEDAL ZY75-00 1 部件
2 4013000667 操纵软轴 CABLE SHAFT 1 部件
3 4013000668 销轴 GB882-B6*22EpZn-35 BOLT GB5783-M6*40EpZn-8.8 1 Q235A
4 4016000138 连接叉 CONNECT FORK 1
5 4016000100 开口销 GB91-2*20EpZn-Q235A SPLINT PIN GB91-2*20EpZn-Q235A 1
6 4013000028 螺母 GB6170-M6EpZn-8 NUT GB6170-M6EpZn-8 3
7 4015000035 垫圈 GB93-6-65Mn WASHER GB93-6-65Mn 3
8 4011000101 螺栓 GB5783-M6*20EpZn-8.8 BOLT GB5783-M6*20EpZn-8.8 3


003 停车操纵机构 PARKING CONTROL SYSTE- SDLG Wheel Loader LG918 Parts Catalog

 

KEY PART NO. DESCRIPTION QTY REMARKS
1 2901000107 螺栓轴 BOLT SHAFT 1 35
2 4015000207 垫圈 GB97.1-6EpZn-300HV WASHER GB97.1-6EpZn-300HV 1
3 4014000020 螺钉 GB75-M6*10EpZn-22H BOLT GB75-M6*10EpZn-22H 1
4 4016000120 开口销 GB91-2*12EpZn-Q235A SPLINT PIN GB91-2*12EpZn-Q235A 1
5 4013000028 螺母 GB6170-M6EpZn-8 NUT GB6170-M6EpZn-8 1 部件
6 2901000666 操纵软轴 CABLE SHAFT 1

 

004 变矩器系统 TORQUE CONVERTER SYSTEM- SDLG Wheel Loader LG918 Parts Catalog


序号 代号 名称 数量 备注
KEY PART NO. DESCRIPTION QTY REMARKS
1 2904000652 接头体 CONNECTOR 8 35
2 4030000063 垫圈 JB1002-33-T2 WASHER JB1002-33-T2 2
3 2904000653 变速泵至滤清器胶管 TO FILTER PIPE 1 部件
4 4011000481 螺栓 GB16674-M8*30EpZn-8.8 BOLT GB16674-M8*30EpZn-8.8 2
5 2904000654 滤清器至变矩器胶管 TO TORQUE CONVERTER PIPE 1 部件
6 4120000394 胶管 JB8406-B19*450 HOSE JB8406-B19*450 1 耐油橡胶
7 4017000011 喉箍 JB8870-d32 CLAMP JB8870-d32 6 部件
8 4030000207 胶管 JB8406-B19*1100 HOSE JB8406-B19*1100 2 耐油橡胶
9 2904000655 接头体 CONNECTOR 1 35
10 4030000059 垫圈 JB1002-20-T2 WASHER JB1002-20-T2 1
11 2904000656 接头体 CONNECTOR 1 35
12 4011000085 螺栓 GB5783-M10*35EpZn-8.8 BOLT GB5783-M10*35EpZn-8.8 12
13 4015000025 垫圈 GB93-10-65Mn WASHER GB93-10-65Mn 12
14 4120000034 滤清器 QF60M33 FILTER QF60M33 1 部件
15 2904000657 接头体 CONNECTOR 1 35
16 4030000062 垫圈 JB1002-27-T2 WASHER JB1002-27-T2 1
17 7100002556 变矩器 YJ280-4D TORQUE CONVERTER YJ280-4D 1 部件
18 2935000002 夹子 CLAMP 1 部件
19 4011000461 螺栓 GB16674-M8*16EpZn-8.8 BOLT GB16674-M8*16EpZn-8.8 1
20 2904000658 变矩器至变速阀胶管 TO SHAFT VALVE PIPE 1 部件
21 4030000179 O 形圈 GB3452.1-8.50*1.80G O-RING GB3452.1-8.50*1.80G 2 橡胶 I-2
22 2904000659 油压表管 PIPE 1 部件
23 2901000111 接头 CONNECTOR 1 35
24 2903000812 变矩器至散热器胶管 TO RADATOR PIPE 1 部件
25 2903000813 散热器至变速箱胶管 TO RADATOR PIPE 1 部件
26 4011000147 螺栓 JB999-M27*2*55-35 BOLT JB999-M27*2*55-35 4
27 4030000062 垫圈 JB1002-27-T2 WASHER JB1002-27-T2 8

 

005 液力变矩器 HYDRAULTC TORQUE CONVERTER- SDLG Wheel Loader LG918 Parts Catalog

 

序号 代号 名称 数量 备注
KEY PART NO. DESCRIPTION QTY REMARKS
1 01010-51225 螺栓 M12*25 BOLT M12*25 6
2 01602-11236 垫圈 12 WASHER 12 6
3 YB315Z5-04 圆垫板 WASHER 1
4 YJ265A-00002 弹性板 SPRlNG PLATE 1
5 YJ265A-10000 弹性板总成 SPRING PLATE ASS’Y 1
6 01580-10806 螺母 NUT M8 24
7 01124-51025 螺栓 M10*25 BOLT M10*25 12
8 01602-10825 垫圈 8 WASHER 8 24
9 01602-11030 垫圈 10 WASHER 10 12
10 01580-51008 螺母 M10 NUT M10 12
11 YJ280-4B-00001 罩轮 WHEEL SHELL 1
12 04064-05020 挡圈 50 SNAP RING 50 1
13 GB276-89 轴承 110 BEARlNG 110 1
14 YJ280-4A-10002 垫板 ROUND SHIM 1
15 YJ280-1A-10001 涡轮 TURBING HUB 1
16 04064-03818 挡圈 38 SNAP RING 38 1
17 YJ280-4A-10001 涡轮毂 TURBINE HUB 1
18 04064-03818 涡轮 TURBING HUB 1
19 04400-00820 螺钉 8*20 BIVET 8*20 10
20 04064-05520 挡圈 55 SNAP RlNG 55 1
21 YJ280-1A-00002 导轮 STATOP 1
22 GB34521-82 O 型圈 290*3.5 O-RING 290*3.5 1
23 YJ280-1A-00001 泵轮 IMPELLER 1
24 016020-11030 垫圈 10 WASHER 10 3
25 01010-50835 螺栓 M8*35 BOLT M8*35 24
26 GBl235-76 O 型圈 130*3.1 O-RlNG 130*3.1 1
27 GB893-86 孔用挡圈 110 SNAP RING 110 1
28 GB276-89 轴承 212 BEARlNG 212 1
29 YJ280-4A-00015 泵轮座 STATOR STAND 1
30 01602-10825 垫圈 8 WASHER 8 8
31 ZL30D-11-22 定位销 PIN 4
32 01010-50822 螺栓 M8*22 BOLT M8*22 8
33 YJ280-1B-00002 盖板 COVER 2
34 01010-50816 螺栓 M8*16 BOLT M8*16 8
35 01602-10825 垫圈 8 WASHER 8 8
36 YJ280-1B-00001 中节 CONNECTING SLEEVE 1
37 YJ280-4A-00016 密封垫 SEAUNG SPACER 1
38 ZL300-11-54 骨架油封 SKELETON TYPE OIL SEAL 1
39 01602-11030 垫圈 10 WAHER 10 12
40 01010-51030 螺栓 M10*30 BOLT M10*30 12
41 01010-51235 螺栓 M12*35 BOLT M12*35 9
42 01602-11236 垫圈 12 WASHER 12 9
43 04065-02010 挡圈 20 SNAP RING 20 1
44 YJ280-4A-00017 油泵轴 GEAR PUMP SHAFT 1
45 04065-08025 挡圈 80 SNAP RING 80 2
46 GB276-89 轴承 110 BEARING 110 4
47 YJ280-4A-00009 轴套 SHAFT SLEEVE 2
48 YJ280-4A-00008 齿轮 GEAR 2
49 04064-05020 挡圈 50 SNAP RING 50 2
50 07030-03012 透气塞 BREATHER 1
51 04530-11222 螺钉 M12*22 SCROW M12*22 1

 

006 液力变矩器 HYDRAULTC TORQUE CONVERTER- SDLG Wheel Loader LG918 Parts Catalog

 


序号 代号 名称 数量 备注
KEY PART NO. DESCRIPTION QTY REMARKS
52 YJ280-1C-00001 齿轮箱 TANK 1
53 04065-03012 挡圈 30 SNAP RING 30 1
54 YJ280-4A-00010 油泵轴 GEAR PUMP SHAFT 1
55 YJ265-00016△1 主动齿轮 GEAR 1
56 04064-01030 挡圈 100 SNAP RING 100 1
57 ZL30D-11-19 密封坏 80 SEALING RING 80 2
58 01010-51030 螺栓 M10*30 BOLT M10*30 3
59 01010-51030 螺栓 M10*30 BOLT M10*30 6
60 01602-11030 垫圈 10 WASHER 10 6
61 YJ280-4A-00010
4 导轮座 STATOR STAND 1
62 YJ280-4A-0001 1 分油套 OlL SEAL SLEEVE 1
63 07043-00312 螺塞 PLUG 1
64 07002-02434 O 型圈 O-RING 1
65 07044-12412A 螺塞 M24*1.5 PLUG M24*1.5 1
66 09607-05080 标牌 NAME PLATE 1
67 04418-03060 铆钉 3*6 BIVET 3*6 4
68 YJ265-00014 密封环 SEAEING RING 1
69 YJ280-4C-00007 接头 CONNECTOR 1
70 YJ280-1C-00002 涡轮轴 TURBING SHAFT 1
71 YJ320-10000 减压阀 PRESSOURE VALVE 1
72 01602-11030 垫圈 10 WASHER 10 4
73 01010-51205 螺栓 M10*25 BOLT M10*25 40
74 GB276-89 轴承 308 BEARING 308 1
75 04065-09030 挡圈 90 SNAP RING 90 1
76 07000-02125 O 形圈 O-RING 1
77 YJ265-00012 纸垫 GASKET 1
78 YJ265-40000 回油阀 VALVE 1
79 YJ280-1C-00003 油封座 OIL SEAT 1
80 01602-11030 垫圈 10 WASHER 10 4
81 07012-20055 骨架油封 SKELETON TYPE OIL SEAL 1
82 01010-51095 螺栓 M10*95 BOLT M10*95 4
83 YJ315D-00020A 输出法兰 FLANGE 1
84 YJ315D-00021 垫片 SPACER 1
85 YJ315D-00022 O 形圈 O-RING 1
86 YJ280-1C-00004 垫片 SPACER 1
87 01602-11236 垫圈 12 WASHER 12 1
88 01010-51236 螺栓 M12*35 BOLT M12*35 1

 

007 减压阀及出口压力阀 PRESSURE VALVE OUTPUT AND RELIEF VALVE- SDLG Wheel Loader LG918 Parts Catalog

 


序号 代号 名称 数量 备注
KEY PART NO. DESCRIPTION QTY REMARKS
1 锁紧螺母 LOCK NUT 1
2 螺母 NUT 1
3 挡柱(Ⅱ) BUTTON PIN 1
4 O 形圈 15*2.65 O-RING 15*2.65 1
5 锥形弹簧 SPRING 1
6 阀芯(Ⅱ) VALVE STEM 1
7 阀座 VALVE SEAT 1
8 挡圈 20 RING SNANP 20 1
9 挡柱(Ⅰ) BUTTON PIN 1
10 O 形圈 14*2.65 O-RING 14*2.65 1
11 阀体 VALVE BOLCK 1
12 阀芯(Ⅰ) VALVE STEM 1
13 小弹簧 SPRING 1
14 大弹簧 SPRING 1
15 压紧螺钉 LOCKING SCREW 1
16 组合垫圈 SEALRING 1
17 弹簧 SPRING 1
18 钢球 STEEL BALL 1
19 出口阀体 VALVE BOLCK 1

 

008 变速箱系统 TRANSMISSION SYSTEM

 

序号 代号 名称 数量 备注
KEY PART NO. DESCRIPTION QTY REMARKS - SDLG Wheel Loader LG918 Parts Catalog
1 2905000652 螺栓 BOLT 4 40Cr
2 2905000653 主传动轴 MAIN DRIVE ASS'Y 1 部件
3 2905000654 螺栓 BOLT 4 40Cr
4 4013000072 螺母 GB889.2-M12*1.25EpZn-10 NUT GB889.2-M12*1.25EpZn-10 8
5 7100001884 变速箱 BD05N1 TRANSMISSION ASS'Y BD05N1 1 部件
6 2905000655 橡胶垫 RUBBER SPACER 2 丁腈橡胶 40
7 4011000499 螺栓 GB5785-M16*1.5*70EpZn-8.8 BOLT GB5785-M16*1.5*70EpZn-8.8 4
8 4015000181 垫圈 GB97.1-16EpZn-300HV WASHER GB97.1-16EpZn-300HV 4
9 4013000129 螺母 GB889.2-M16*1.5EpZn-8 WASHER GB889.2-M16*1.5EpZn-8 4
10 2905000656 加油管 ELBOW PIPE 1 部件
11 4011000481 螺栓 GB16674-M8*30EpZn-8.8 BOLT GB16674-M8*30EpZn-8.8 4
12 2905000657 压盖 COVER 1 ZG270-500
13 4030000152 O 形圈 GB3452.1-25*2.65G O-RING GB3452.1-25*2.65G 1 橡胶Ⅰ-2
14 4011000461 螺栓 GB16674-M8*16EpZn-8.8 BOLT GB16674-M8*16EpZn-8.8 2
15 2905000658 管夹 CLAMP 1 Q235A

 

009 变速箱壳体及外围件 GEAR BOX AND FITTINGS- SDLG Wheel Loader LG918 Parts Catalog

 

序号 代号 名称 数量 备注
KEY PART NO. DESCRIPTION QTY REMARKS
1 BD05-00024 弯管接头 CONNECTOR 1
2 BD05-08000 管 HOSE 1
3 BD05-09000 管 HOSE 1
4 BD05-10000 管 HOSE 1
5 BD05-11000 管 HOSE 1
6 BD05-00001 壳体 TANK 1
7 BD05-00013 垫 SEALING 1
8 BD05-00012 底板 OIL PAN 1
9 07002-02434 O 形圈 O-RING 1
10 07044-12412A 螺塞 PLUG 1
11 01602-11030 垫圈 10 WASHER 10 22
12 01010-31025 螺栓 M10*2 BOLT M10*2 22
13 BD05-03004 垫片 SEALING 2
14 BD05-03001 衬套 SLEEVE 1
15 BD05-03002 盖 COVER 1
16 07043-00108 螺塞 PLUG 5
17 JB982-77 组合密封垫圈 27 WASHER 27 7
18 ZL15C-20000 接头 CONNECTOR 1
19 ZLl5B-00001 螺栓 BOLT 2
20 YWZ-80T 油位指示器 OILLCVEL METRE 1
21 BD05-04002 衬套 SLEEVE 1
22 BD05-04001 盖 COVER 1
23 BD05-03003 螺钉 SCREW 6
24 BD05-00025 垫 SEALlNG 1
25 ZL10.5.5 变速箱操纵阀 TRANSMISSION CONTROL VALVE ASS’Y 1
26 JB982-77 组合密封垫 18 WASHER 18 2
27 GB-4 接头 CONNECTOR 1
28 07000-01008 O 形圈 O-RING 1
29 JF300-81WWAWI-1250 软管 HOSE 1
30 ZL15A-00015 管接头 CONNECTOR 1
31 ZL15C-00005 接管 CONNECTOR 1
32 ZLl5C-30000 接头 CONNECTOR 1
33 ZL15A-00013 螺母 NUT 1
34 BD05-13000 滤油器 OIL FILTER 1
35 BD05-00026 组合垫 SEAL SPACER 1
36 BD05-00027 螺塞 PLUG 1
37 ZLl5B-01000 管接头 CONNECTOR 1
38 07281-00289 喉箍 CLAMP 2
39 HG4-761-74 软管 19*1000 HOSE 19*1000 1
40 ZLl5C-00004 接头 CONNECTOR 1
41 CBC25-FLX 齿轮泵 GEAR PUMP 1
42 BD05-00022 管接头 CONNECTOR 1
43 07281-00489 喉箍 CLAMP 1
44 07260-02645 软管 HOSE 1
45 BD05-00021 管盖 COVER 1
46 ZLl5-00006 垫 SEALING 1

 

010 变速箱前进低档离合器 L-SPEED CLUTCH GEAR BOX- SDLG Wheel Loader LG918 Parts Catalog

 

序号 代号 名称 数量 备注
KEY PART NO. DESCRIPTION QTY REMARKS
1 BD05-01012 挡圈 RING SNAP 1
2 BD05-01011 挡圈 80 RING SNAP 80 2
3 GB277-82 轴承 50208 BEARING 50208 2
4 BD05-01001 挡圈 RING SNAP 1
5 GB894.1-86 挡圈 50 RING SNAP 2
6 BD05-01002 齿轮 GEAR 1
7 BD05-01010 弹簧支承座 SPRING SEAT 2
8 BD05-01005 离合器弹簧 SPRING 2
9 GB893.1-86 挡圈 150 RING SNAP 150 2
10 BD05-01003 离合器活塞压板 CLAMPING PLATE 2
11 BD05-01300 磨擦片 CLUTCH DRIVEN DISC 8
12 BD05-01004 垫板 PLATE 8
13 GB3452.1-82 O 形圈 53*5.3 O-RING 53*5.3 2
14 BD05-01103 密封环 PISTON OUTER 2
15 BD05-01101 活塞 PISTON 2
16 BD05-01200 倒退高档离合器壳体 CLUTCH SUMP 1
17 07043-00108 螺塞 PLUG 2
18 BD05-01104 单向隔环 LHECK VALVE BODY 2
19 GB308-77 钢球 3/16 STEEL BALL 3/16 2
20 BD05-01102 单向阀座 CHECK VALVE SEAT 2
21 10Y-5-00015 密封环 SEAL RING 3
22 GB276-82 轴承 208 BEARING 208 2
23 GB893.1-86 挡圈 68 RING SNAP 68 2
24 BD05-02001 挡环 SPACER 1
25 GB276-82 轴承 308 BEARlNG 308 2
26 BD05-01009 挡环 SPACER 1

 

011 变速箱倒退高档离合器 H-SPEED CLUTCH GEAR BOX- SDLG Wheel Loader LG918 Parts Catalog

 

 

序号 代号 名称 数量 备注
KEY PART NO. DESCRIPTION QTY REMARKS
1 BD05-01012 挡圈 RING SNAP 1
2 BD05-01011 挡圈 80 RING SNAP 80 2
3 GB277-82 轴承 50208 BEARING 50208 2
4 BD05-01001 挡圈 RING SNAP 1
5 GB894.1-86 挡圈 50 RING SNAP 2
6 BD05-01002 齿轮 GEAR 1
7 BD05-01010 弹簧支承座 SPRING SEAT 2
8 BD05-01005 离合器弹簧 SPRING 2
9 GB893.1-86 挡圈 150 RING SNAP 150 2
10 BD05-01003 离合器活塞压板 CLAMPING PLATE 2
11 BD05-01300 磨擦片 CLUTCH DRIVEN DISC 8
12 BD05-01004 垫板 PLATE 8
13 GB3452.1-82 O 形圈 53*5.3 O-RING 53*5.3 2
14 BD05-01103 密封环 PISTON OUTER 2
15 BD05-01101 活塞 PISTON 2
16 BD05-01200 倒退高档离合器壳体 CLUTCH SUMP 1
17 07043-00108 螺塞 PLUG 2
18 BD05-01104 单向隔环 LHECK VALVE BODY 2
19 GB308-77 钢球 3/16 STEEL BALL 3/16 2
20 BD05-01102 单向阀座 CHECK VALVE SEAT 2
21 10Y-5-00015 密封环 SEAL RING 3
22 GB276-82 轴承 208 BEARING 208 2
23 GB893.1-86 挡圈 68 RING SNAP 68 2
24 BD05-02001 挡环 SPACER 1
25 GB276-82 轴承 308 BEARlNG 308 2
26 01014-31235 螺栓 M12*35 BOLT M12*35 6
27 BD05-02201 齿轮 GEAR 1
28 BD05-02202 齿轮 GEAR 1
29 BD05-02002 挡环 SPACER 1

 

012 变速箱中间轴部件 INTERMEDIATE SHAFTS GROUP- SDLG Wheel Loader LG918 Parts Catalog

 

序号 代号 名称 数量 备注
KEY PART NO. DESCRIPTION QTY REMARKS
1 01010-31025 螺栓 M10*25 BOLT M10*25 6
2 01602-11030 垫圈 10 WASHER 10 6
3 BD05-00018 端盖 COVER 4
4 07000-02085 O 形圈 85*2.5 O-RING 85*2.5 1
5 GB276-82 轴承 308 BEARING 308 1
6 BD05-00017 齿轮 GEAR 2
7 BD05-00019 隔套 SLEEVE 1
8 BD05-00002 齿轮 GEAR 1
9 BD05-00003 中间轴 INTER-SHAFT 1
10 BD05-00025 隔套 SLEEVE 1
11 BD05-00006 垫 SEALING 1
12 BD05-00004 端盖 COVER 1

 

013 变速箱输入部件 TRANSMISSION INPUT PARTS- SDLG Wheel Loader LG918 Parts Catalog

 

序号 代号 名称 数量 备注
KEY PART NO. DESCRIPTION QTY REMARKS
1 BDX05-00001 轴承盖 COVER 2
2 BDX05-00002 垫片 SEALING 2
3 BDX05-00003 垫片 SEALING 1
4 BDX05-00004 轴承座 BEARING SEAT 1
5 BDX05-01000 输入法兰盘 FLANGE 1
6 BDX05-00005 压板 SEALING 1
7 07000-03032 O 型圈 3*32 O-RING 3*32 1
8 BDX05-00007 端盖 COVER 1
9 BDX05-00008 调整垫 ADJUSTING SPACER 1
10 BDX05-00009 输入轴 INPUT SHAFT 1
11 BDX05-00010 齿轮 GEAR 1
12 BDX05-00011 传动箱壳体 TANK 1
13 BDX05-00012 管接头 CONNECTOR 1
14 BDX05-00013 螺母 NUT 1
15 04050-04030 开口销 PlN 1
16 01010-31230 螺栓 M12*30 BOLT M12*30 4
17 01602-11236 垫圈 12 WASHER 12 4
18 07012-70048 骨架油封 OIL SEL 1
19 07000-02105 O 型圈 2.5*105 O-RING 2.5*105 1
20 GB276-82 轴承 308 BEARING 308 1
21 GB276-82 轴承 106 BEARING 106 1
22 01010-31030 螺栓 M10*30 BOLT M10*30 15
23 01602-11030 垫圈 10 WASHER 10 21
24 01014-30825 螺栓 M8*25 BOLT M8*25 3
25 01602-10825 垫圈 8 WASHER 8 3
26 04059-01625 铁丝 1.6*250 STEEL WIRE 1.6*250 1
27 01010-31025 螺栓 M10*25 BOLT M10*25 6

 

014 变速箱输出部件 TRANSMISSION OUTPUT SHAFT- SDLG Wheel Loader LG918 Parts Catalog

 

序号 代号 名称 数量 备注
KEY PART NO. DESCRIPTION QTY REMARKS
1 04050-04030 开口销 SPLIT PIN 2
2 BD05-00010 螺母 NUT 2
3 BD05-00011 压板 COVER 2
4 07000-03032 O 形圈 O-RING 2
5 BD05-00015 输出轴 0UTPUT SHAFT 1
6 BD05-00009 螺栓 BOLT 8
7 BD05-00007 隔套 SLEEVE 1
8 01582-01008 螺母 NUT 8
9 BD05-05002 防尘罩 DUST SHIELD 2
10 130-2402052 骨架油封 OIL SEL 2
11 130-2402050 回油盘 BASE OF 0lL SEAL 2
12 01010-31225 螺栓 M12*25 BOLT M12*25 8
13 01602-11236 垫圈 12 WASHER 12 8
14 07000-02105 O 形圈 O-RING 4
15 BD05-00014 调整垫 ADJUSTING SPACER 6
16 GB297-84 轴承 7308E BEARING 7308E 2
17 BD05-06001 法兰 FLANGE 1
18 BD05-00016 齿轮 GEAR 1
19 BD05-05001 法兰 FLANGE 1
20 BD05-00008 轴承座 BEARING SEAT 2
21 01602-11030 垫圈 10 WASHER 10 12
22 GB70-85 螺钉 M10*30 SCREW M10*30 8
23 ZLl5E-00002 制动器座 BRAKE SEAT 1
24 DFX2-15A 制动器总成 HAND BRAKE ASS'Y 1

 

015 变速操纵阀总成 TRANSMISSION CONTROL VALVE- SDLG Wheel Loader LG918 Parts Catalog

 

序号 代号 名称 数量 备注
KEY PART NO. DESCRIPTION QTY REMARKS
1 O 形圈 O-RING 2
2 操纵阀芯 VALVE STEM 2
3 操纵阀阀体 VALVE BLOCK 1
4 螺塞 PLUG 2
5 垫圈 WASHER 3
6 螺塞 PLUG 3
7 钢球 3/8’’ STEEL BALL 3/8’’ 2
8 定位导杆 FLXED ROOD 2
9 弹簧 SPRING 2
10 O 形圈 10*2.65 O-RING 10*2.65 1
11 螺塞 PLUG 1
12 螺塞 PLUG 1
13 弹簧 SPRING 1
14 阀芯 VALVE STEM 1
15 铁壳油封 SQUARE SEAL 1
16 胶圈 RUBBER RING 1
17 防尘圈 DUST SHIELD 1
18 O 形圈 20*2.65 O-RING 20*2.65 1
19 控制阀体 CONTROL VALVE BLOCK 1
20 推杆 PUSH ROP 1
21 油塞 PLUG 1
22 活塞油封 PISTON RING SEAL 1
23 O 形圈 16*2.65 O-RING 16*2.65 1
24 接头 CONNECTOR 1
25 压板 PLATE 1
26 套 SLEEVE 2
27 垫圈 6 WASHER 6 4
28 螺栓 M6*16 BOLT M6*16 4